


   

  Water Reclamation Facility 

                               Master Plan 

 

 

UEI No. 407.013 

 

Table of Contents 

TABLE OF CONTENTS ............................................................................................................................ II 

LIST OF FIGURES ................................................................................................................................... V 

LIST OF TABLES ................................................................................................................................... VI 

EXECUTIVE SUMMARY ....................................................................................................................... VII 
[...]
8.2 EXPANSION ALTERNATIVES ................................................................................................................ 70 

8.2.1 Alternative No. 1 – Construct Equalization Storage Basin .............................................................. 70 

8.2.2 Alternative No. 2 - Expand Various Process Components at WRF .................................................. 74 

8.2.3 Recommendations .......................................................................................................................... 76 

9.0 CAPITAL IMPROVEMENTS PLAN .................................................................................................. 79 

9.1 OPINION OF PROBABLE COSTS ........................................................................................................... 80 

APPENDIX .......................................................................................................................................... 82 

FACILITY CAPACITY RE-RATE REPORT ................................................................................................. 82 

 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page v 

List of Figures 

Figure 1  Facility Components ....................................................................................................................... 6 

Figure 2  Influent Flow .................................................................................................................................. 7 

Figure 3  Influent BOD Loading ..................................................................................................................... 8 

Figure 4   Influent TSS Loading ...................................................................................................................... 9 

Figure 5  Influent NH3-N Loading ................................................................................................................ 10 

Figure 6  Influent TKN Loading .................................................................................................................... 11 

Figure 7  Sample Location Points ................................................................................................................ 16 

Figure 8  BOD, CBOD, SBOD and TSS through WRF .................................................................................... 17 

Figure 9  Ammonia and TKN Reduction through WRF ................................................................................ 18 

Figure 10  Brandon Road Hydraulics ........................................................................................................... 22 

Figure 11  FMS Mechanical Screens ............................................................................................................ 23 

Figure 12  Walker Process Grit Chamber .................................................................................................... 25 

Figure 13  Primary Clarifier ......................................................................................................................... 26 

Figure 14  EIMCO Trickling Filter ................................................................................................................. 28 

Figure 15  Trickling Filter Arm Corrosion .................................................................................................... 29 

Figure 16  Trickling Filter Nozzle Detail ....................................................................................................... 29 

Figure 17  First Stage Intermediate Clarifier #1 Influent Well .................................................................... 31 

Figure 18  First Stage Intermediate Clarifier #1 Effluent Trough ................................................................ 31 

Figure 19  Final Clarifier #1 Truss Arms ....................................................................................................... 39 

Figure 20  Final Clarifier #1 Scum Box Support Arms .................................................................................. 40 

Figure 21  Wheeler Underdrain   ............................................................................................................. 42                      

Figure 22  Typical Underdrain Layout ......................................................................................................... 42 

Figure 23  Dual Parallel Lateral Underdrain  ............................................................................................... 46              

Figure 24  Typical Parallel Lateral System ................................................................................................... 46 

Figure 25  Typical Ozone Disinfection System ............................................................................................ 48 

Figure 26  Typical UV Disinfection System .................................................................................................. 49 

Figure 27  Typical Sodium Hypochlorite System ......................................................................................... 49 

Figure 28  Parshall Flume ............................................................................................................................ 51 

Figure 29  Typical Sampler Enclosure ......................................................................................................... 52 

Figure 30  Gravity Thickener Truss Arms .................................................................................................... 54 

Figure 31  2007 Gravity Thickener Percent Solids (One in Service) ............................................................ 55 

Figure 32  Peak Flow Analysis ..................................................................................................................... 63 

Figure 33  2010 through 2030 Flow Projections ......................................................................................... 66 

Figure 34  2020 25-year 24-hour Design Flow ............................................................................................ 67 

Figure 35 2030 25-year 24-hour Design Flow ............................................................................................. 68 

Figure 36  2010 through 2020 Storm Equalization Projections .................................................................. 71 

Figure 37  2010 through 2030 Storm Equalization Projections .................................................................. 72 

Figure 38  Phase 1 Equalization Basin Location .......................................................................................... 77 

Figure 39  Phase 2 Equalization Basin Location .......................................................................................... 78 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page vi 

 

List of Tables 
 

Table 1 Facility Influent Design Conditions ................................................................................................... 5 

Table 2  Influent and Design Conditions ..................................................................................................... 12 

Table 3  Per Capita Flow and Loads ............................................................................................................ 13 

Table 4  2006 Industrial Loadings by Source ............................................................................................... 14 

Table 5  Unit Process Constraints ............................................................................................................... 19 

Table 6  Recommended Allowable Headworks TBOD, TSS and TKN Loadings ........................................... 21 

Table 7  Aeration Alternatives Cost Analysis Summary .............................................................................. 37 

Table 8  Disinfection Alternative Costs ....................................................................................................... 50 

Table 9  Emerging Contaminant Costs ........................................................................................................ 53 

Table 10  Anaerobic Digester Performance Data ........................................................................................ 57 

Table 11 Projected Average Annual Daily Flows and Loads ....................................................................... 60 

Table 12  2030 Average Daily Dry Weather Flow Calculations ................................................................... 60 

Table 13  Average Daily Dry Weather Flow Projections ............................................................................. 61 

Table 14  2030 Peak Month Flow ................................................................................................................ 61 

Table 15  Peak Month Flow Projections ..................................................................................................... 62 

Table 16  2030 Peak Hourly Wet Weather Flow ......................................................................................... 64 

Table 17  Peak Hourly Flow (PHF) Projections ............................................................................................ 65 

Table 18  Peak Instantaneous Wet Weather Flow ...................................................................................... 65 

Table 19  Peak Instantaneous Flow (PIF) Projections ................................................................................. 66 

Table 20  Unit Process Capacity Summary .................................................................................................. 69 

Table 21  Equalization Alternative Summary .............................................................................................. 73 

Table 22  WRF Expansion Alternative ......................................................................................................... 75 

Table 23  Equipment Assessment Matrix ................................................................................................... 79 

Table 24  Short Range and Long Range Improvements .............................................................................. 81 

 

 

 

 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page vii 

EXECUTIVE SUMMARY 
 
The City of Sioux Falls retained Ulteig Engineers to prepare a Master Plan for the City’s Water 
Reclamation Facility (WRF). The purpose of the project was to establish a formal capacity rating for the 
existing plant and develop a schedule for improvements to increase capacity when needed and to 
replace the systems that have reached their useful life. 
 
The City of Sioux Falls WRF consists of mechanical fine screens, grit removal, primary clarification, first 
stage trickling filters, first stage intermediate clarifiers, second stage trickling filters, second stage 
intermediate clarifiers, activated sludge, final clarification, effluent filtration, chlorination and effluent 
cascade aeration. The facility discharges treated effluent to the Big Sioux River. The solids portion of the 
facility consists of gravity thickeners, anaerobic digesters and facultative sludge basins. Stabilized 
biosolids are land applied. The rated capacity for the original facility is shown in the following table. 
 

Original Sioux Falls WRF Capacity 
 

Parameter Value 

Average Daily Flow 13.43 mgd 

Peak Instantaneous Flow 27.00 mgd 

BOD Loading (avg) 48,443 lb/d 

TSS Loading (avg) 34,059 lb/d 

TKN Loading (avg) 5,419 lb/d 

 
 
The Facility Re-Rate Report reviewed the facility design and performance information and 
recommended a rated capacity. The rated capacity was presented to the South Dakota Department of 
Environment and Natural Resources (SD DENR) for review. The City, Ulteig and the SD DENR 
collaboratively determined a true and formal capacity of the WRF. The Facility Capacity Re-Rate Report 
is included in the Appendix of this Document. The new capacity of the Sioux Falls WRF as determined in 
the Re-Rate Report is summarized in the following table. 

 
Re-Rated Sioux Falls WRF Capacity 

 
 
 
 
 
 
 
 

 
 
 

Parameter  Value 

Average Daily Flow 21.0 mgd 

Peak Hourly Flow 35.0 mgd 

TBOD 51,240 lb/d 

TSS 43,900 lb/d 

TKN 9,440 lb/d 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page viii 

Based on the new capacity from the Re-rate Report, a Water Reclamation Facility Master Plan was 
prepared to guide the City in their capital improvements planning for future facility needs. The future 
needs were determined after a capacity analysis, future flow projections and a condition assessment of 
equipment. 
 
The historical flow and loading trends to the Water Reclamation Facility were determined. A summary of 
the average and maximum month flow and loadings for the years 2000-2007 is shown in the following 
table. 
 

Historical Influent Flows and Loadings at WRF 
 

Parameter 2000 2001 2002 2003 2004 2005 2006 
2007 

Sep-Dec 

Flow          

Average (mgd) 13.56 14.65 13.97 13.63 14.57 14.45 14.92 15.37 

Max Month (mgd) 14.98 19.61 15.66 15.05 21.02 18.87 19.88 16.50 

BOD         

Average (lb/d) 21,481 22,315 26,108 26,636 27,558 30,254 30,163 34,874 

Max Month (lb/d) 23,647 29,163 29,308 29,681 29,433 37,843 33,738 38,208 

TSS         

Average (lb/d) 24,318 24,188 24,499 24,442 25,913 27,239 27,335 31,711 

Max Month (lb/d) 26,678 28,608 28,074 26,908 32,503 34,144 33,390 33,532 

NH3-N         

Average (lb/d) 2,379 1,877 1,882 2,234 2,488 2,831 2,790 3,054 

Max Month (lb/d) 2,764 2,542 2,135 2,446 2,932 3,051 3,125 3,165 

TKN         

Average (lb/d) 4,285 3,738 4,232 4,113 4,526 4,973 5,227 5,915 

Max Month (lb/d) 4,874 4,112 5,338 4,619 5,463 5,818 5,687 6,662 

 

 
Performance 
The WRF data was analyzed to determine both the individual unit process performance and the overall 
facility performance. The WRF personnel take a number in intermediate samples throughout the facility.  
 
The graph on the following page shows the total BOD (TBOD), carbonaceous BOD (CBOD), soluble BOD 
(SBOD) and TSS reduction throughout the facility. The spike in TBOD and TSS at the primary clarifier 
influent is caused by the in plant waste addition.  The facility unit processes substantially reduces the 
BOD and solids loading throughout the plant.   
 
 
 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page ix 

Unit Process Performance – BOD and TSS 
 

0.0

50.0

100.0

150.0

200.0

250.0

300.0

350.0

400.0

Influent PC Influent FSTF Influent SSTF Influent AS Influent Filter Influent Plant Eff luent

Sample Location

C
o

n
c
e
n

tr
a
ti

o
n

 (
m

g
/l
) TBOD CBOD SBOD TSS

 
The graph below shows the ammonia and TKN reduction through the facility unit processes. As shown in 
the graph, the ammonia and TKN reduction occurs primarily in the activated sludge process, which was 
the original design intent. Nitrate concentrations rise following the activated sludge process, which is 
the expected result of organic nitrogen and ammonia oxidation. 

 
Unit Process Performance – NH3, TKN and NO3 

 

0.00

10.00

20.00

30.00

40.00

50.00

60.00

Influent PC Influent FSTF Influent SSTF Influent AS Influent Filter Influent Plant Effluent

C
o

n
c

e
n

tr
a

ti
o

n
 (
m

g
/l
)

Sample Location

NH3 TKN NO3

 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page x 

 
The overall facility has had impressive removal efficiencies throughout the years. The 2006 and 2007 
removal efficiencies of the entire facility are as follows: 
 

 Parameter 2006 2007 

 BOD 98.4% 98.5% 

 TSS 98.8% 98.4% 

 Ammonia 99.0% 99.7% 

 TKN 96.5% 96.0% 

 
Equipment Evaluation 
The Master Plan also included a condition assessment of the various process equipment at the Sioux 
Falls WRF. The major process equipment identified by City Personnel in the request for proposals was 
evaluated based on condition, performance, existing capacity, opportunity for optimization and 
redundancy. A summary of the equipment evaluation findings detailed throughout this report include: 

 

 Brandon Road Pump Station and Forcemain – Pumps do not perform well at average flows. 

Forcemain lacks redundancy. (See Sections 6.1-6.2) 

 Grit removal – Equipment is in adequate condition. Amount of grit in digesters may show grit 

removal at the front of the plant could be improved. (See Section 6.3) 

 Primary Clarifiers – Equipment is in good condition. (See Section 6.4)  

 Trickling Filter Distributor Arms – First and Second Stage Trickling Filter distributor arms have 

significant corrosion that limits the capacity of the processes. (See Section 6.5) 

 Intermediate Clarifiers – Equipment is in good condition (See Section 6.6) 

 Lime Feed System – The existing lime slaking and pumping system is in poor condition. Upgrades 

to the existing lime feed system are recommended. (See Section 6.7) 

 Aeration System/Activated Sludge - The aeration system valves are in poor condition and need 

replacement. Switching to Fine Bubble Aeration appears to be cost effective in the long term. 

(See Section 6.8) 

 RAS Pumps – Pumps appear to be operating too far on the right side of the pump curve 

according to existing gauge readings. A check of pump hydraulics is recommended. (See Section 

6.9) 

 Final Clarifier Mechanisms – The corrosive environment has caused significant damage to the 

final clarifier mechanisms. (See Section 6.10) 

 Gravity Filter Replacement – Replacement of the existing Wheeler bottom gravity filters with a 

more applicable filter technology is recommended. (See Section 6.11) 

 Disinfection – Ozonation, UV disinfection and on-site sodium hypochlorite generation are more 

expensive than utilizing current gaseous chlorine system. (See Section 6.12) 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page xi 

 Flow Measurement – At peak flows, the effluent weir is submerged, causing inaccurate flow 

measurement. (See Section 6.13) 

 Sampling – New remote sampling buildings are recommended to achieve accurate process 

samples. (See Section 6.14) 

 Emerging Contaminants – There are a number of technologies being piloted across the country 

for removal of endocrine disrupting chemicals (EDCs). There are currently no regulations for 

EDCs in plant effluent but there may be in the future. (See Section 6.15) 

 Gravity Thickener Mechanism Rehabilitation – The Gravity Thickener Mechanisms have 

deteriorated over time and need immediate rehabilitation. Long term improvements include 

replacement. (See Section 6.16) 

 Digester Mixing System – The existing mixing system is not operated and grit deposition in the 

digesters is an operational issue. A new mixing system to keep grit in suspension is 

recommended. (See Section 6.17) 

 Sludge Pumping – The existing recirculation pumps and piping should be reconfigured to replace 

the existing transfer pumps. 

 

Future Conditions 
The City’s projected population and industrial growth were evaluated to determine future flow and 
loadings to the WRF. The average daily flow, average dry day flow, peak month flow, peak hourly flow, 
peak instantaneous flow, TBOD loading, TSS loading and TKN loading for the year 2030 were 
determined. The following table shows the future average daily flow, TBOD loading, TSS loading, 
Ammonia loading and TKN loading for the Sioux Falls WRF. 

 
WRF Projected Flow and Loading 

 

Year Population 
ADF 

(mgd) 

BOD 

(lb/d) 

TSS 

(lb/d) 

NH3-N 

(lb/d/cap) 

TKN 

(lb/d/cap) 

2007 144,000 15.26 31,680 31,680 2,880 5,760 

2010 148,500 15.74 32,670 32,670 2,970 5,940 

2015 156,000 16.54 34,320 34,320 3,120 6,240 

2020 170,500 18.07 37,510 37,510 3,410 6,820 

2025 185,000 19.61 40,700 40,700 3,700 7,400 

2030 199,600    21.16(1) 43,912 43,912 3,992 7,984 

Projection 

Value(2) 

 106 

gal/cap/d 

0.22 

lb/cap/d 

0.22 

lb/cap/d 

0.02 

lb/cap/d 

0.04 lb/cap/d 

 

(1)  The projected flow or load is outside of proposed re-rate capacity (21.0 mgd).  
(2) Projection Value was determined in Table 3 from existing WWTF data. 

 
 
 
 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page xii 

The average daily dry weather flow, average daily flow, peak month flow, peak hourly wet weather flow, 
and peak instantaneous flows were projected and are shown in the following table. 
 

WRF Projected Flows 
 

Flow Parameter 2010 2015 2020 2025 2030 

Average Daily Dry (mgd) 14.46 15.50 17.13 18.76 20.50 

Average Daily (mgd) 15.74 16.54 18.07 19.61 21.16 

Peak Month (mgd) 20.88 22.03 23.88 25.73 27.69 

Peak Hourly (mgd) 38.22 40.90 45.32 49.75 54.40 

Peak Instantaneous (mgd) 43.48 46.16 50.58 55.01 59.66 

 
 

Alternatives to Meet Future Conditions 
The existing WRF is well positioned at this time to handle average annual daily flows (ADF) now and 
into the future.  However, during wet weather conditions the WRF is unable to maintain the 
recommended standards for weir loading, surface overflow rates and detention times in the various 
sedimentation tanks (primary, intermediate and final clarifiers).  Also, field testing and modeling of 
various facilities at the WRF have revealed hydraulic limitations during high flows.  Some of the facilities 
that show restrictive tendencies at higher flows include the first and second stage trickling filter 
distributor arms, process pumping station and the effluent filters.  Even though the recommended 
standards cannot be met during peak flow events and hydraulic restrictions occur, it must be noted the 
WRF has not violated its NPDES Permit requirements. The Re-rate Document further explains the 
current peak flow capacity (35.0 mgd) determination. 
 
To handle peak wet weather flows at the WRF today and into the future, various alternatives were 
evaluated. Two basic conceptual alternatives were evaluated to allow the WRF to handle projected peak 
flows:  

 

 Construct equalization storage which would maintain peak flows to the WRF at the current 
capacity (35 mgd) or 

 

 Expand unit processes throughout the plant to meet projected flows. 
 

Each conceptual alternative included variations for location, phasing, and ancillary improvements 
necessary.  
 
The equalization storage alternative was evaluated for a phased project completion. The existing 12 
million gallon equalization basin would continue to be used in conjunction with a new 6 million gallon 
basin constructed as soon as possible. The existing EQ basin used with the new basin would be able to 
handle peak flows to approximately the year 2020. At that point, additional flow equalization would be 
necessary.  It is projected that an additional 12 million gallons would be necessary by the year 2020 to 
reach the anticipated 2030 design flows.  
 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page xiii 

There are two main options for location of a new equalization basin: at the WRF or at the existing 
equalization basin site. Based on the overwhelming benefit of prolonging the upgrades to the Brandon 
Road Pump Station, it is recommended that the Phase 1 equalization storage of 6 million gallons be 
constructed at the existing EQ basin site. Preliminary estimated costs for a 6 million gallons EQ basin are 
$8,700,000. Phase 2 equalization should be located at the WRF, which would take advantage of the 
screening and grit removal processes before storage. Preliminary estimated costs for a 12 million gallon 
EQ basin are $19,180,000. 
 
By constructing equalization storage upstream of Brandon Road Pump Station, the life of the station can 
be extended to approximately 2015-2020, depending on city growth. At that time, upgrades to the 
pump station and the forcemain will be necessary. It is estimated the lift station upgrades would cost 
approximately $4,400,000. As previously mentioned, the Brandon Road Force Main lacks redundancy. 
Also, pipe velocities in the force main begin to exceed recommended standards at projected future 
flows. A second force main would decrease frictional loss and increase the capacity of the Brandon Road 
Pump Station. It is estimated a second forcemain would cost approximately $8,060,000.  

 
The second conceptual alternative to meet future anticipated peak flows is the possibility of adding 
additional process components. As previously mentioned, the facility has adequate average day flow 
capacity but limited peak flow capacity. The following unit process capacities are exceeded at the 
projected peak hourly 2030 design flow of 54.40 mgd.  

 

 Brandon Road Pump Station (35.0 mgd) 

 Primary Clarifiers (30.5 mgd) 

 First Stage Trickling Filter Distributor Arms (27.0 mgd) 

 First Stage Intermediate Clarifiers (25.9 mgd) 

 Second Stage Trickling Filter Distributor Arms (30.0 mgd) 

 Second Stage Intermediate Clarifiers (25.9 mgd) 

 Process Pump Station (31.3 mgd) 

 Final Clarifiers (31.8 mgd) 

 Effluent Filters (33.3 mgd) 

 Chlorine Contact Tank (41.0 mgd) 

 
The estimated costs to expand the individual unit processes are $39,100,000. The recommended 
alternative for the Water Reclamation Facility to meet the City of Sioux Fall’s wastewater treatment 
needs to the year 2030 is to construct equalization storage in two phases. The first phase would be 
located at the existing equalization basin site consisting of approximately 6 million gallons of storage. 
The second phase would be located at the WRF and would be 12 million gallons.  
 

 
 
 
 
 
 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page xiv 

Capital Improvements Plan 
All major process equipment identified by City Personnel in the request for proposals and additional 
processes requested by facility personnel have been evaluated based on condition, performance, 
existing capacity, opportunity for optimization and redundancy.  Based on the recommendations if this 
analysis, a capital improvements plan (CIP) was developed for City planning purposes. The CIP contains 
budgeted equipment costs for replacement due to age, condition of equipment and to meet the 
objectives for expansion of the plant due to future growth of Sioux Falls and the surrounding area. A 
summary of the recommendations due to capacity or condition issues detailed throughout this report 
include: 
 

 Trickling Filter Distributor Arms – First and Second Stage Trickling Filter distributor arms have 

significant corrosion that limits the capacity of the processes. (See Section 6.5) 

 Final Clarifier Mechanisms – The corrosive environment has caused significant damage to the 

final clarifier mechanisms. (See Section 6.10) 

 Gravity Thickener Mechanism Rehabilitation – The Gravity Thickener Mechanisms have 

deteriorated over time and need immediate rehabilitation. Long term improvements include 

replacement. (See Section 6.16) 

 Digester Mixing System – The existing mixing system is not operated and grit deposition in the 

digesters is an operational issue. A new mixing system to keep grit in suspension is 

recommended. (See Section 6.17) 

 Gravity Filter Replacement – Replacement of the existing Wheeler bottom gravity filters with a 

more applicable filter technology. (See Section 6.11) 

 Lime Feed System – The existing lime slaking and pumping system is in poor condition. Upgrades 

to the existing lime feed system are recommended. (See Section 6.7) 

 Aeration System - The aeration system valves are in poor condition and need replacement. 

Switching to Fine Bubble Aeration appears to be cost effective in the long term. (See Section 6.8) 

 Flow Measurement – At peak flows, the effluent flume is submerged, causing inaccurate flow 

measurement. (See Section 6.13) 

 Brandon Road Pump Station and Forcemain – Capacity for future projected flows require 

upgrades in the long term. (See Sections 6.1-6.2)  

 Sludge Pumping – Reconfigure sludge recirculation pumps for sludge transfer and remove 

existing sludge transfer pumps. 

 Equalization Basins – Construct new equalization basins as a phased approach to accommodate 

future peak flows. Phase 1 equalization of 6 million gallons at the existing EQ basin site; Phase 2 

equalization of 12 million gallons at the WRF. 

 
These recommendations for improvements were separated into short range and long range needs. The 
table on the following page shows the recommended improvements with preliminary cost estimates for 
planning purposes. 

 
 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page xv 

 
Short Range and Long Range Improvements 

 

Short Range Improvements: 2009 - 2013 

 1. Trickling Filter Distributor Arms (4 FSTF @ 135') $  1,270,000 

2. Trickling Filter Distributor Arms (4 SSTF @ 145') $  1,330,000 

3. Final Clarifier Mechanisms (4) $  2,060,000 

4. Gravity Thickener Mechanism Rehabilitation (2) $     100,000 

5. Digester Mixing System $     480,000 

6. Gravity Filter Replacement $  2,960,000 

7. Hydrated Lime System   $     830,000 

8. Aeration System Valve Replacement $     140,000 

9. 2010-2020 Flow Equalization Storage Basin $  8,700,000 

Subtotal $17,900,000 

  
Long Range Improvements: 2014 - 2030 

 10. Fine Bubble Aeration for 3 Basins and Blowers $    1,610,000 

11. Flow Measurement  $          50,000 

12. Gravity Thickener Mechanisms Replacement $        390,000 

13. Emerging Contaminants  $  18,870,000 

14. Brandon Road Pump Station Improvements $    4,400,000 

15. Brandon Road Force Main $    8,060,000 

16. Digester Pumping System Modifications $         60,000 

17. 2020-2030 Flow Equalization Storage Basin $ 19,180,000 

Subtotal $52,620,000 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 1 of 81 

1.0 INTRODUCTION 

1.1 Background 

The City of Sioux Falls Water Reclamation Facility (WRF) was constructed in three phases 
from 1980 through 1986. The first phase involved the construction of the tertiary treatment 
processes to bring the City into compliance with new water quality standards set by the 
EPA for the Big Sioux River. The second phase included the construction of the solids 
handling facilities along with the administration and maintenance buildings. The third 
phase provided the primary and secondary treatment processes.  
 
The City has been meeting effluent limits since the facility was fully operational in 1986; 
however, current wastewater flows exceed the original design capacity while organic and 
nitrogen loadings are below design capacity. 
 
The City retained Ulteig Engineers to study the facility design and performance information 
and recommend a rated capacity. The rated capacity was presented to the South Dakota 
[...]
Percent of Design 79% 69% 78% 76% 84% 92% 96% 109% 

Max Month (lb/d) 4,874 4,112 5,338 4,619 5,463 5,818 5,687 6,662 

Max Day (lb/d) 5,421 5,015 8,548 5,383 6,717 7,518 6,512 8,085 

 

The facility has been above the average daily design flow since 2000. The BOD, TSS and TKN 
loading has been below the design loading historically. However, the TKN loading was 
above the design loading, and the TSS loading was near the original design value based on 
the data collected from September through December 2007. 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 13 of 81 

 

3.3 Per Capita Flow and Load 

The existing influent flow and loading on a per capita basis were determined from the 
influent flow conditions and the corresponding population figures presented in Sections 3.1 
and 3.2. These per capita flow and loading contributions were compared to typical values. 
The per capita contributions for average flow, BOD loading, TSS loading, NH3-N loading, 
and TKN loading are shown in the following table. 
 

Table 3  Per Capita Flow and Loads  
 

Year Population 

Flow 

(gpd/cap) 

BOD 

(lb/d/cap) 

TSS 

(lb/d/cap) 

NH3-N 

(lb/d/cap) 

TKN 

(lb/d/cap) 

2000 124,158 109 0.17 0.20 - 0.034 

2001 127,530 115 0.17 0.19 0.015 0.029 

2002 130,900 107 0.20 0.19 0.014 0.032 

2003 134,260 102 0.20 0.18 0.017 0.031 

2004 137,600 106 0.20 0.19 0.018 0.033 

2005 141,000 102 0.21 0.19 0.020 0.035 

2006 142,500 105 0.21 0.19 0.020 0.037 

Average - 106 0.19 0.19 0.015 0.033 

10 State Standards - 100 0.17-0.22 0.20-0.25 -  - 

Typical Range(1) - 75-130 0.11 - 0.26 0.13 – 0.33 0.019 0.032 

Projection Value(2) - 106 0.22 0.22 0.020  0.040 
(1) Metcalf and Eddy Wastewater Engineering, 2003 
(2) Projection Value will be used for future treatment facility design. 

 

The flow per capita since 2000 was 106 gallons per person per day, which is consistent with 
typical ranges. The BOD loading per capita was 0.19 pounds per person per day, which is in 
the middle of typical ranges. However, there is an increasing trend in the BOD loading: the 
2006 loading was 0.21 pounds/capita/day. Therefore a conservative estimate of 0.22 
lb/cap/day will be used for projecting future BOD loading. The TSS loading was 0.19 pounds 
per person per day, which is lower than the standard range for design. A higher per capita 
contribution of 0.22 lb/person/day will be used for future design to be consistent with 
typical ranges.  

 

3.4 Industrial Contributions 

The City of Sioux Falls had 23 industries permitted to discharge to the municipal collection 
system in 2006. Table 4 shows the average daily flow and average daily loading 
contribution from each industry in 2006. 

 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 14 of 81 

Table 4  2006 Industrial Loadings by Source 
 

Permitted Industry 
Flow 

(gpd) 

BOD 

(lb/d) 

TSS 

(lb/d) 

TKN 

(lb/d) 

Alamo Group (SMC) 2,427 1.3 2.2 0.4 

Avera McKennan Hospital 128,952 440 337 45 

Dakota Plating 2,082 3.3 2.1 2.3 

Dean Foods 49,320 517 158 24 

Gage Brothers Concrete 11,368 29 50 12 

Howes Oil Co. Gas Stop 649 0 0 0 

Hansen Mfg. 2,822 3.4 3.9 0.9 

Hutchinson Technology 70,538 26 50 12 

Land O’ Lakes 37 42 13 1.8 

Crimson Fire 3,284 5.7 3.6 1.0 

Luverne Truck Equipment 3,475 23 14 1.9 

John Morrell Company 264,951 2,544 1,271 246 

North End Truck Wash 54,414 996 1,541 159 

Qwest Communications 854 0.02 0.04 0.01 

Sara Lee 5,065 182 52 3.0 

Sioux Falls Regional Airport 704 22 0.01 0 

Sioux Falls Regional Landfill 4,240 76 3.2 15 

Sioux Falls Stockyards 76,249 48 74 13 

Sioux Valley Hospital 162,803 447 348 40 

SD Penitentiary 210,178 536 357 61 

Smurfit-Stone Container 3,745 30 42 3.6 

Veterans Administration Hospital 63,583 114 145 21 

Woods Equipment Company 3,339 1.5 3.3 0.8 

Total 1,125,179 6,087 4,469 666 

 

Table 4 shows the industrial flow was approximately 1.1 mgd in 2006. The BOD loading was 
6,087 lb/d, TSS loading was 4,469 lb/d and the TKN loading was 666 lb/d. 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 15 of 81 

4.0 FACILITY PERFORMANCE 

The WRF facility performance was analyzed to determine the unit process deficiencies and any 
“weak links” in the system. 

 

4.1 Facility Samples 

The WRF routinely samples between processes to gauge performance of the individual 
treatment units. The following sample points throughout the facility were used in the 
process analysis: 

 

01 City Influent 

01B Primary Clarifier Influent 

02 First Stage Trickling Filter Influent 

03 Second Stage Trickling Filter Influent 

10A Activated Sludge Influent 

12 Effluent Filter Influent 

16 WRF Effluent 

 

Figure 7 on the following page shows the sample points throughout the facility. During 
analysis of data for the Master Plan, it was discovered some sample points may not be 
representative of the actual conditions. The samplers for points 01, 02, 03, and 10A were 
located in the process pump station. The sample line lengths were long (especially points 
01 and 02), and it was speculated that treatment occurred in the sample lines. Additional 
samplers were placed at the actual sample sites to compare with the existing, remotely 
located samplers. The original remote sample points and new sample points were tested 
concurrently for comparison purposes. After analysis, a number of the old sample sites 
were indeed determined to not be representative of actual conditions. The new sample 
sites were used for the analysis of the Re-Rate Document and Master Plan; therefore, the 
facility performance graphs shown in Section 4.0 are from September 8, 2007 through 
December 31, 2007. For more information regarding the sample comparison analysis, see 
Section 4.1 of the Re-Rate Document located in the Appendix.  

 

 
 

 

 





   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 17 of 81 

 
 

4.2 Unit Process Performance 

Figure 8 shows the average total BOD, carbonaceous BOD, soluble BOD and TSS through 
the facility. Figure 8 includes only samples taken at new locations from September 8, 2007 
through December 31, 2007. 

 

Figure 8  BOD, CBOD, SBOD and TSS through WRF 
 

0.0

50.0

100.0

150.0

200.0

250.0

300.0

350.0

400.0

Influent PC Influent FSTF Influent SSTF Influent AS Influent Filter Influent Plant Eff luent

Sample Location

C
o

n
c
e
n

tr
a
ti

o
n

 (
m

g
/l
) TBOD CBOD SBOD TSS

 
Figure 8 shows the influent organic strength increasing after the in-plant waste is added. 
CBOD and SBOD do not increase following in-plant waste addition because these 
parameters are less dependent upon solids. The return waste is high in solids content, and 
therefore only TBOD and TSS are affected. The primary clarifiers and first stage trickling 
filter processes reduce the organic strength substantially. Figure 13 shows the WRF 
processes are efficient at reducing organic strength.  

 

Figure 9 shows the ammonia and TKN reduction through the facility unit processes. The 
data included was collected from September 8, 2007 through December 31, 2007. 

 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 18 of 81 

Figure 9  Ammonia and TKN Reduction through WRF 

 

0.00

10.00

20.00

30.00

40.00

50.00

60.00

Influent PC Influent FSTF Influent SSTF Influent AS Influent Filter Influent Plant Effluent

C
o

n
c

e
n

tr
a

ti
o

n
 (
m

g
/l
)

Sample Location

NH3 TKN NO3

 
As evident by the data in Figure 9, ammonia and TKN reduction occurs in the activated 
sludge process. Because the activated sludge basin was designed as the nitrification step at 
the WRF, the majority of TKN and ammonia are expected to be reduced in this process, as 
evident by Figure 14. The activated sludge basin appears to be nitrifying effectively as the 
TKN and ammonia are reduced below 3 and 1 mg/L in the WRF effluent, respectively. 
Nitrate concentrations rise following activated sludge, as would be expected following 
organic nitrogen and ammonia oxidation. The activated sludge system is generally operated 
at one-half the total available volume. There are no performance concerns related to the 
activated sludge basin at this time.  
 
The overall facility has had excellent removal efficiencies throughout the years. The 2006 
and September through December 2007 removal efficiencies are as follows: 

 

 Parameter 2006 2007 

 BOD 98.4% 98.5% 

 TSS 98.8% 98.4% 

 Ammonia 99.0% 99.7% 

 TKN 96.5% 96.0% 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 19 of 81 

 

5.0 RECOMMENDED FORMAL CAPACITY OF WRF  

The facility performance data, regulatory standards and a hydraulic model were used to 
determine the individual unit process capacities. The capacity available for each unit process is 
shown in Table 5 below. The yellow highlights correspond to average daily capacities; the green 
highlights correspond to peak hourly flow capacities; the orange highlights correspond to 
equipment limitations and the white rows correspond to hydraulic model and field testing. For 
more information regarding the capacities listed below see the Facility Capacity Re-rate Report 
located in Appendix A. 

      Table 5  Unit Process Constraints 

Unit Process Capacity/Constraint Flow 

FS Intermediate Clarifiers Average 17.31 mgd 

SS Intermediate Clarifiers Average 17.31 mgd 

Effluent Filters Bypass begins to Cl2 Contact 22.00 mgd 

Primary Clarifiers Average 25.43 mgd 

FS Intermediate Clarifiers Peak Hourly 25.90 mgd 

SS Intermediate Clarifiers Peak Hourly 25.90 mgd 

Second Stage IC Weirs submerged 26.50 mgd 

MH 11 Surcharging begins 26.50 mgd 

SP MH 4  Surcharging begins 27.00 mgd 

FS Trickling Filter Distributor limitations begin 27.00 mgd 

SS Trickling Filter Distributor limitations begin 28.00 mgd 

Chlorine Contact Effluent flume surcharges 28.00 mgd 

Process Pump Station Pumping Capacity 30.00 mgd 

Primary Clarifiers Weirs submerged 30.00 mgd 

Primary Clarifiers Peak Hourly 30.52 mgd 

SP MH 7 Weirs submerged 31.00 mgd 

SP MH 3 Weirs submerged 31.00 mgd 

Final Clarifiers Peak Hourly 31.40 mgd 

Effluent Filters Peak Hourly 33.29 mgd 

Brandon Road Pump Station Pumping Capacity 35.00 mgd 

SP MH 4  Structure freeboard limited 35.00 mgd 

SP MH 1 Weirs submerged 36.00 mgd 

Primary Clarifiers Structure freeboard limited 37.00 mgd 

Aerated Grit Removal Effluent weir submerged 38.00 mgd 

Chlorine Contact Structure freeboard limited 41.00 mgd 

Effluent Filters Effluent weir submerged 41.00 mgd 

First Stage IC Weirs submerged 46.00 mgd 

SP MH 5 Weirs submerged 48.00 mgd 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 20 of 81 

5.1 Flow and Loading Capacity 

The recommended average daily flow capacity for the Sioux Falls WRF is 21.0 mgd. This 
recommendation is based on: 

 

 Hydraulic model simulations indicating effluent filter by-pass flow occurs at 

approximately 22.0 mgd. 

 

 Field observations at varying flows indicating effluent filter by-pass conditions at 

high flows. 

 

 No hydraulic constraints were simulated or observed during field testing below 22.0 

mgd.  

 

The recommended peak hourly flow capacity for the Sioux Falls WRF is 35.0 mgd. This 
recommendation is based on: 

 

 Hydraulic model simulations indicating freeboard limitations at 35.0 mgd, however: 

 

 Process pump station limits flow to the tertiary and final treatment process to 26.0 - 

30.0 mgd. Process pump station is currently being expanded to accommodate 

increased flows and will not limit the facility capacity.  

 

 Clarifier surface overflow rates appear to limit capacity according to recommended 

standards. However, performance data presented in the Re-Rate Document proves 

clarifier weir submergence still allows facility to easily meet limits to at least 35.0 

mgd. 

 
A number of organic models were evaluated to select an appropriate predictor of TBOD 
removal in the first stage trickling filters. The models evaluated include Velz, Modified Velz, 
*Modified Velz, NRC, Eckenfelder, and Regression of plant data. While the Velz model 
offered a good fit to the data, the regressed equation provided a better fit and presented a 
more conservative predictor for removal efficiency, when compared to the Velz equation. 
Therefore, the regressed equation is the recommended model for simulating BOD removal 
across the FSTF process at the Sioux Falls WRF.  

 

Based on the performance data gathered from September through December of 2007 and 
the recommended Organic Model, the allowable headworks loadings for TBOD, TSS and 
TKN were determined in the Facility Capacity Re-rate Document included in the Appendix. 
The recommended loadings for the WRF are as follows: TBOD – 51,240 lb/d, TSS – 43,900 
lb/d, and TKN – 9,440 lb/d. 
 
Table 6 shows a summary of the flow and loading capacities of the WRF as determined in 
the Facility Capacity Re-rate Document in the Appendix. 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 21 of 81 

 
Table 6  Recommended Allowable Headworks TBOD, TSS and TKN Loadings 

 

 

 

 

 

 

 

 

 

 

Parameter  Value 

Average Daily Flow 21.0 mgd 

Peak Hourly Flow 35.0 mgd 

TBOD 51,240 lb/d 

TSS 43,900 lb/d 

TKN 9,440 lb/d 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 22 of 81 

6.0 EQUIPMENT ASSESSMENT 

An equipment assessment was performed based on condition, performance, existing capacity, 
opportunity for optimization and redundancy. The equipment assessment is presented in the 
order of the flow through the facility. 
 

6.1 Brandon Road Pump Station 

The Brandon Road Pump Station consists of the pumps, the Eddy Current Drives and the 
FMS Mechanical Screens.  
 

6.1.1 Brandon Road Pumps 

The Brandon Road pumps were sized for the original peak design flow and do not 
fit normal low flow conditions very well.  The wide range between ‘peak’ flow and 
‘normal-low’ flows can be difficult to match with a pump.  The Equalization Basin 
that was added may reduce the required peak capacity and allow for pumps that 
are a better fit during normal operation. Figure 10 shows the approximate Brandon 
Road pump station hydraulics. 
 

Figure 10  Brandon Road Hydraulics 
 

 

 
 
The Brandon Road pumps cavitate when they operate alone at normal low flows.  
This is suction cavitation which occurs when there is less discharge pressure than 
the pump was designed for. On a printed pump curve, this type of cavitation occurs 

Simplex Duplex Triplex 



   

 Water Reclamation Facility  

                          Master Plan 

 

   

UEI No. 407.013          February 2009 

Sioux Falls, SD Master Plan  Page 23 of 81 

when a pump is operating past the right end of the curve (see Figure 10 – Simplex). 
Suction cavitation by itself isn’t overly destructive in most cases, however, it 
indicates larger problems. 
 
The operating conditions that cause suction cavitation also cause unbalanced radial 
loading within the pump, loading that the pump was never designed to handle.  
This is analogous to the wheel of a car that is out of alignment.  The unbalanced 
loads shorten the life of shafts, bearings, and seals. 